
 EIA Report – Proposed Hotel Resort Development at Coral Springs, Trelawny by – Felicitas Ltd  

 

i  October 2016 

  

 
 
 

 

ENVIRONMENTAL IMPACT 
ASSESSMENT 

 

FOR THE PROPOSED DEVELOPMENT OF 
A HOTEL RESORT AT, CORAL SPRINGS 

 TRELAWNY, JAMAICA  
 

 

 

October 2016 

 

 

 

          Felicitas Limited 

2 floor, 53 Knutsford Boulevard 

Kingston 5. Jamaica  
Tel:  (876) 969-9153; Fax:  (876) 925-3163 

 

17 Munroe Road, Kingston 6, Jamaica  

http://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=0ahUKEwjg0Ln7mqTNAhUGkx4KHZa-BmYQjRwIBw&url=http://www.gutscheine.de/h10hotels/&psig=AFQjCNG7k2bvb5vkMWd7MEGinpzPQ9sv8g&ust=1465880074937133


 EIA Report – Proposed Hotel Resort Development at Coral Springs, Trelawny by – Felicitas Ltd  
[...]
natural elements (landscaping and the tropical climate). The integration will be realized 

with elements such as balconies, terraces, outdoor pools and walkways (covered and 

semi-covered). These elements will afford the opportunity to create private and intimacy 

spaces.  All rooms are designed to have views to the Caribbean Sea. 

 

Figure 4.3.5: A 3-dimensional architectural view of the proposed Coral Spring Hotel, phases 1, 2 and 3 

 

 

 

 

 

 

 



 EIA Report – Proposed Hotel Resort Development at Coral Springs, Trelawny by – Felicitas Ltd  

40  October 2016 

 

 

Figure 4.3.6: A 3-dimensional architectural view of the proposed Coral Spring Hotel - elevations 

 

 

 



 EIA Report – Proposed Hotel Resort Development at Coral Springs, Trelawny by – Felicitas Ltd  

 

41  October 2016 

 

Figure 4.3.7: Building Elevations 



 EIA Report – Proposed Hotel Resort Development at Coral Springs, Trelawny by – Felicitas Ltd  

 

42  October 2016 

4.4 Project Features 

4.4.1 Coastline Modification 

The coastline modification involved in this project will be to achieve beach and wading 

area as per concept drawing in Figure 4.3.5 above.  

The proposed development will have, as a component of its recreational attractions, a 

wading area immediately adjoining the property’s beach.  The wading area is proposed to 

be 30 meters wide and approximately 1.2 meters deep.  Figure 4.4.1 illustrates the 

proposed location and dimensions of the wading area.   The area of the proposed wading 

area is approximately 1.13 hectares 

The current depths in approximately half of the proposed wading area (0.54 hectares) are 

less than 0.5 meters.  Dredging will therefore be required to achieve the required depths.  

It is estimated that approximately 4,300 cubic meters of material will have to be removed 

from the proposed wading area in order to achieve the required wading depth.  It is also 

estimated that approximately 0.23 hectares of seagrass resources will be impacted by 

proposed dredging activities, if mitigations are not implemented (Figure 4.4.2).   

 



 EIA Report – Proposed Hotel Resort Development at Coral Springs, Trelawny by – Felicitas Ltd  

 

43  October 2016 

 

Figure 4.4.1: Proposed location for wading area 



 EIA Report – Proposed Hotel Resort Development at Coral Springs, Trelawny by – Felicitas Ltd  

44  October 2016 

 

Figure 4.4.2: Area of Seagrass within Proposed Wading Area that will require Mitigation (green hatched area). 

 



 EIA Report – Proposed Hotel Resort Development at Coral Springs, Trelawny by – Felicitas Ltd  

 

45  October 2016 

4.4.2 Proposed Use of Spaces and Alternatives 

The assignment of use of spaces is presented in Figure 4.1.1 and Figure 4.4.1, presenting the alternatives that are being considered. 

 

Figure 4.4.1: Assignment and use of space alternative 



 EIA Report – Proposed Hotel Resort Development at Coral Springs, Trelawny by – Felicitas Ltd  

46  October 2016 

4.4.3 Landscape Design 

 

Figure 1.1.2: Landscape Layout



 EIA Report – Proposed Hotel Resort Development at Coral Springs, Trelawny by – Felicitas Ltd  

 

47  October 2016 

The approach to landscaping will be to first of all retain as much of the natural vegetation 

as is possible (at least 30%), especially on the steeper slopes.  Where the vegetation has 

been disturbed during construction and no structures erected, the vegetation will be 

reestablished using local varieties of plants as much as possible. Topsoil for the 

landscaping will be derived from a contracted recognized landscaping company, one such 

who has done work for several of the major hotels on the north coast is Camelot 

Landscaping. 

4.4.4 Earthworks and Site Modification for Pond 

In order to achieve the objective for hotel development, the north eastern section of the 

property where a pond/swamp is located will be modified to accommodate hotel Phase 2 

construction. The following will be carried out: 

 The shallow water pond will be drained using water pumps and cleaned with 

scrapers to remove the thin layer (<7cm) of mud and organic silt 

 An estimated 12,000 m³ - 18,000 m³ of approved backfill with a minimum and 

maximum thickness of 1m and 1.5m respectively and is devoid of organic material 

and detritus will be spread over the area. 

 

 Backfill must meet a minimum of 95% Standard Proctor Compaction 

 

 Fill must be placed at a maximum loose lift of 305 mm (12 inches) 

 

 Density tests per lift should be performed indicating location, dry density and 

moisture content as per ASTM D6938. This will be necessary for structures that 

are to be constructed using shallow foundations. 

 

 Site to be graded to prevent water from ponding over the backfill area. 

4.4.5 Rainwater Ground Control Plan 

A system of rainwater capture has been designed (see Figure 1.1.3). Rainwater from all 

paved surfaces will be captured in a sub-surface drainage structures and channeled to 

infiltration wells which are located throughout the property. The developer will be 

encouraged to convert some of the infiltration wells to rainwater storage facilities 

especially at the higher to mid-level elevation which would allow it to be used for a gravity 

fed irrigation system in the lower elevations.  



 EIA Report – Proposed Hotel Resort Development at Coral Springs, Trelawny by – Felicitas Ltd  

48  October 2016 

4.4.6 Site Access 

As shown on the site layout plan (Figure 4.3.1), access to the site will be gained from the 

south west and south east corner of the property. The south west access will be the main 

access to the hotels 1 and 2. This access will join the North Coast Highway via an existing 

parochial road which runs between the phases of the Coral Spring Housing Development. 

This access is also the access to be utilized during the construction phase. The developer 

will need to undertake major upgrading works along this access road between the site 

boundary and the highway. 

The second access in the south-east corner will serve as a private entrance to the villas. 

This access will join the North Coast Highway via a parochial road which traverse the 

Stewart Castle community passing along the Stewart Castle Ruins. The developer will also 

need to undertake major upgrading works along this access road between the site 

boundary and the highway, this however will not be required until the construction of the 

third phase (villas). 

The developer will need to establish dialogue with the NWA concerning both access and 

parochial road upgrading.



 EIA Report – Proposed Hotel Resort Development at Coral Springs, Trelawny by – Felicitas Ltd  

 

49  October 2016 

 

Figure 1.1.3: Rainwater control Plan 



 EIA Report – Proposed Hotel Resort Development at Coral Springs, Trelawny by – Felicitas Ltd  

50  October 2016 

4.4.7 Sewage Treatment 

The proposed sewage treatment facility will treat the wastewater as a resource, ensuring 

it is reused for landscaping.  Two types of wastewater will be generated at the hotel 

development: 

1. Black Water (faecal content and general human egested/excreted waste) 

2. Grey Water (bath, laundry and wash basin water) 

*The grey water to black water ratio is expected to be approximately 3:1 

The estimated values, of the quality of water to be treated are detailed as follows: 

 ·      250 mg/l SS 

        pH: 6-9 

·         Oils and grease: 40 mg/l 

·         COD (Chemical Oxygen Demand): 550 mg/l 

·         BOD (Biochemical Oxygen Demand) BO5:240 mg/l 

The limit values expressed are those listed as follows  

·         <15mg/l  BioChemical Oxygen Demand BOD5 

·         <100 mg/l Chemical Oxygen Demand (COD) 

·         <15 mg /l Total Suspended Solids (TSS) 

·         <10 mg /l Oil and Grease 

·         <10 mg/l N Total Nitrogen ·          

·         pH: 5.5-9.0 

 The other substances must fulfil at least the following value limits: 

·         DO (Dissolved Oxygen) :>5 mg/l 

·         Faecal coliforms :<12MPN /100ml 

 Basis of Design 

The National Water Commission Developer’s Manual was used as a guide in the selection 

of the most appropriate Sewage Treatment Plant (STP) to be used. The plant was designed 

Flow for design: 1200 m3/day 



 EIA Report – Proposed Hotel Resort Development at Coral Springs, Trelawny by – Felicitas Ltd  

51  October 2016 

to minimize energy consumption, maintenance requirements and operational inputs. The 

Oxidation Ditch System was selected over the Constructed Wetland and Stabilization 

Ponds due to set-back requirements of the Environmental Health Unit of the Ministry of 

Health, and associated spatial constraints of the available lands. The proposed system is 

robust, able to withstand shock loading, easy to maintain, and free of any foul odours. 

This system precludes the need for additional basin or hydraulic retention capacity, 

facilitating treatment of variable flows, which best suits a phased development such as 

this. The system requires continuous power supply, and a back-up electrical supply will 

have to be put in place and utilized by the treatment plant and lift stations in case of power 

outage. Continuous power supply is required for the pumping stations to lift sewage to 

the treatment plant also. The system is designed for a minimum fifty-year life-span.  

 Design Capacity of the Sewage Treatment Plant (STP) 

The STP was designed in two (2) phases each to accommodate and treat design flows of 

600m3 per day. Phase I of the STP will be completed simultaneously with Phase 1 of the 

Hotel while Phase II of the STP will be completed along with the remaining Phases (2 & 

3) of the hotel’s expansion. Sewers are designed to allow maximum expected hourly flows, 

based on Jamaica Institute of Engineers (JIE) Guidelines. The maximum sewage flow for 

design was estimated at 1200 m3 per day; as seen in Table 1.1.1, this includes 985 m3 per 

day based on the parameters given, in addition to a contingency of 22%. Details of the 

design will be provided in the engineering report and drawings. The STP setbacks will be 

maintained at least 40m from the closest boundary (Figure 1.1.4). 

Table 1.1.1:  Sewage Estimates (Daily production) 

Category 
Number of 

unit 

Number of 

bedrooms 

Litres/ 

room/ day 
Sewage (m3 / day) 

Villas 37 5 1000 185 

Junior Suites 753 1 1000 753 

Master Suites 47 1 1000 47 

Total 837 units   

985 m3 / day  

+22% contingency (~216 m3 / day)  

= 1200 m3 / day 

 



 EIA Report – Proposed Hotel Resort Development at Coral Springs, Trelawny by – Felicitas Ltd  

52  October 2016 

 

Figure 1.1.4: Schematic illustrating the proposed Site Layout of STP with setback 

 Treatment Process Flow 

The Oxidation Ditch System process (Figure 1.1.5) uses a completely mixed activated 

sludge process with additional treatment components for nutrients removal.  Aeration 

and mixing is achieved through a combination of mixing and air diffusion in the ditch 

flows. Multiple mixing and aeration units are distributed around the ditch. The flow from 

the oxidation ditch proceeds to the clarifiers for solids separation. Activated sludge is sent 

to the aerobic digester for storage and further solids reduction. Flow from the clarifiers 

goes to the disinfecting unit then to the effluent storage tank. The effluent will be 

disinfected through chlorination and/or UV disinfection system, to produce a tertiary 

effluent that meets the Sewage Effluent Standards for Irrigation. 



 EIA Report – Proposed Hotel Resort Development at Coral Springs, Trelawny by – Felicitas Ltd  

53  October 2016 

 

Figure 1.1.5: Proposed Sewage Treatment Plant Layout and Flow 

 Effluent Disposal 

It is proposed that the treated tertiary effluent will be stored in an effluent holding tank 

with at least a three (3) days retention for use for irrigation on the hotel’s property. This 

method of disposal provides the most beneficial use for the treated effluent and is not 

expected to pose a public health risk. The total acreage available for irrigation is over 

22acres (89,000 m2).  

4.4.8 Waste Management 

During building construction, heavy duty equipment such as excavators, loaders, 

compactors, cranes, rollers and pavers as well as pneumatic drilling equipment will be 

used. These will be secured on site at the proposed staging area (Figure 1.1.6), close to the 

eastern boundary. There will be no servicing of the heavy-duty equipment on site, that 



 EIA Report – Proposed Hotel Resort Development at Coral Springs, Trelawny by – Felicitas Ltd  

54  October 2016 

will lead to hazardous waste generation, including waste oil, spent batteries, oil filter. All 

maintenance work will be done off site.  

 

Figure 1.1.6: Figure showing Proposed staging site for Heavy Equipment storage and office locations, 
area eventually to become parking space 

Waste expected to be generated will consist mainly of topsoil, sand shrubs and trees and 

traditional construction debris consisting of tailings, Iron and other metal pieces, broken 

tiles and municipal solid waste, which are all non-hazardous materials. A solid waste 

management plan will be employed, where construction debris are managed separately 

from municipal solid waste, allowing for routine collection by the National Solid Waste 

Management Authority (NSWMA) trucks serving the area. Municipal waste disposal bins 

will be provided, along with training sessions with the workers on proper waste disposal 

noting the nature of the area the construction is being done in. Top soil removed will be 

stored and used as fill material as required, while the remaining will be disposed of as 

approved by the NSWMA. During phase 1 operation, waste and construction material will 

be stored at phase 2 pre-construction site and during phase 2 operation, construction 

material will be stored near the SE boundary of the site. It must be noted that the nearest 

NSWMA operated Dump site is in St. James at the Retirement Dump. 



 EIA Report – Proposed Hotel Resort Development at Coral Springs, Trelawny by – Felicitas Ltd  

55  October 2016 

Any hazardous waste identified will be brought to the site manager’s attention for their 

action. The training sessions mentioned previously will delve into identifying waste 

materials that do not fall under municipal solid waste or regular construction debris. 

Phase 3 (villas) will take a different approach, since it is the final phase of development 

following the completion of Phases 1 and 2 and will be located on the moderate to steep 

slope overlooking phases 1 and 2 and the Caribbean Sea. Heavy duty equipment such as 

excavators, bulldozers for excavation of earth material, removal of woodland vegetation 

and loaders for loading and removing material off/on-site will be conducted. 

As mentioned previously, mobile temporary chemical toilets will be provided throughout 

the construction phase through contract with an approved company. These units will be 

fully contained and will be removed from the site by the chemical toilet providers.  

4.5 Construction Phase 

During construction, the property will be fenced along the boundary lines to provide for 

security and minimize the potential for fugitive emissions of dust. Temporary buildings 

will be utilized onsite during construction for storage and field offices. These buildings 

will be removable containers and/or temporary structures on the site. Restricted Access 

to the site during construction is proposed to be taken from the south-eastern boundary. 

Mobile temporary chemical toilets will be provided throughout the construction phase 

through contract with an approved company. These units will be fully contained and will 

be removed from the site by the chemical toilet providers.  

As much as possible of the land will be preserved in its existing state (more or less) with 